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Priifgegenstand: Jamkast USB

Test item:

Bezeichnung / Typ-Nr.: ISFM30
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Auftrags-Inhalt: FCC Certification

Order content:

Priifgrundlage:
Test specification:

CFR Title 47 FCC Part 15: Subpart C Section 15.239

Wareneingangsdatum:

Date of receipt:

03.06.2014

Priifmuster-Nr.:
Test sample No.:

A000068373-001

Prifzeitraum:
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Testing period:

Ort der Priifung: Accurate Technology Co.,Ltd.
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Priiflaboratorium: TUV Rheinland (Shenzhen)
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Test result™:
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TomVorsy”

05.07.2014 Tom Wang / Assistant Project Manager 05.07.2014 Sam Lin / Technical Certifier
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Sonstiges / Other: FCC ID: XBD-FM30

Zustand des Priifgegenstandes bei Anlieferung:
Condition of the test item at delivery:

Prifmuster vollstandig und unbeschédigt
Test item complete and undamaged

* Legende: 1 =sehr gut 2=gut 3 = befriedigend
P(ass) = entspricht o.g. Priifgrundlage(n)
Legend: 1 = very good 2 =good 3 = satisfactory

P(ass) = passed a.m. test specification(s)

F(ail) = entspricht nicht 0.g. Prifgrundlage{n} N/A = nicht anwendbar

F(ail) = failed a.m. test specification(s)

4 = ausreichend 5 = mangelhaft

N/T = nicht getestet
5= poor
N/T = not tested

4 = sufficient
N/A = not applicable

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
- duplicated in extracts. This test report does not entitle fo carry any test mark.
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TEST SUMMARY

1.1 COMPLEMENTARY MATERIALS

2.1 TEST FACILITIES

2.2  LIST OF TEST AND MEASUREMENT INSTRUMENTS

2.3  TRACEABILITY

24 CALIBRATION

2.5 MEASUREMENT UNCERTAINTY

2.6  LOCATION OF ORIGINAL DATA

2.7  STATUS OF FACILITY USED FOR TESTING

3.1 PRODUCT FUNCTION AND INTENDED USE

3.2  RATINGS AND SYSTEM DETAILS

3.3  INDEPENDENT OPERATION MODES

34 NOISE GENERATING AND NOISE SUPPRESSING PARTS

3.5 SUBMITTED DOCUMENTS

4.1 PRINCIPLE OF CONFIGURATION SELECTION

4.2 TEST OPERATION AND TEST SOFTWARE

4.3 SPECIAL ACCESSORIES AND AUXILIARY EQUIPMENT

4.4  COUNTERMEASURES TO ACHIEVE ERM COMPLIANCE

4.5  TEST SETUP DIAGRAM

5.1 -26DB BANDWIDTH

RESULT: Pass

5.2

IN-BAND EMISSION

RESULT: Pass

5.3

OUT-OF-BAND EMISSION

RESULT: Pass

6.1

RADIO FREQUENCY EXPOSURE COMPLIANCE

RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan
District, Shenzhen 518057, P.R. China

FCC Registration No.: 752051

The tests at the test site have been conducted under the supervision of a TUV
engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment Manufacturer Type S/N Calibrated until

Radiated Emission

Spectrum Analyzer Agilent E7405A MY45115511 | 2015-01-11
Test Receiver Rohde & Schwarz ESCS30 100307 2015-01-11
Bilog Antenna Schwarzbeck VULB9163 9163-323 2015-01-15
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2015-01-15
Pre-Amplifier Rohde & Schwarz | 050 118%% | 3701 2015-01-11
Radio Spectrum Test

Spectrum Analyzer Rohde & Schwarz ESPI3 100396/003 | 2015-01-11
Temp. & Humid. Gongwen HSD-500 | 0109 2015-01-11

Chamber
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of
Metrology) or where calibration is performed in other countries, to equivalent nationally
recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance
on a regular basis using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were included in this report
and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen)
file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Accurate Technology Co., Ltd. test facility located at “F1, Bldg. A, Changyuan New
Material Port, Keyuan Rd., Science & Industry Park Nanshan District, Shenzhen 518057,
P.R. China” is listed on the US Federal Communications Commission list of facilities
approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is a FM radio transmitter used in vehicle for broadcasting audio data and

charging for portable device.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details
Table 2: Technical Specification of EUT

Technical Specification

Value

Product Name

Jamkast USB

Model Name

ISFM30

Number of Channel

4

Operation Frequency

106.7MHz, 106.9MHz, 107.1MHz, 107.3MHz

Operating Voltage

DC 12V (via car battery)

Modulation type

FM

Antenna gain

0.27dBi

Measured Maximum EIRP

-50.29dBm

3.3 Independent Operation Modes

The basic operation modes are:
A. Transmitting
1. Low channel
2. Middle Channel
3. High Channel

B. Charging for portable device

C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Circuit Diagram
- Rating Label

- Schematic

- Block Diagram

-Instruction Manual
-Specification
-BOM

-PCB layout
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum:

The equipment under test (EUT) was configured at its highest power
output in order to measure its highest possible radiation and conducted level. The test
modes were adapted accordingly in reference to the instructions for use.

Emission:  The equipment under test (EUT) was configured to measure its highest
possible radiation level. The test modes were adapted accordingly in reference to the

instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with the following equipment

Table 3 Auxiliary Equipment

Description Manufacturer Model No. S/N
Mobile telephone HTC HTC Z510d | HC22MM701532
Mobile telephone SAMSUNG GT-N7100 --

4.4 Countermeasures to Achieve ERM Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Technical Construction File (TCF). No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

3m

EUT&
Support Unj [

Turn Table

Ground Plane

Test Receiver

W |o o oo
ey

Diagram of Measurement Equipment Configuration for Radio Spectrum Measurement

Test
Receiver

RF Cable

EUT
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5. Test Results

5.1 -26dB Bandwidth

RESULT: Pass
Date of testing : 2014-06-30

Test standard : FCC Part 15.239(a)

Basic standard : ANSI C63.4: 2009

Limit : 200KHz contains in the 88-108 MHz

Kind of test site : Shielded Room

Test setup

Input Voltage : DC 12V

Operation mode : A

Table 4 Test results of bandwidth

Frequency Measured bandwidth Limit

TERE 106 b3k <200KHz and fall
) into 88-108 MHz

High 125.40 KHz

For details refer to the test plots.
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Test plots of bandwidth

Re=Z 107 dBpv Attt 20 4B SWI 25 ms= 120.000000000 kH=

100

BS dEuW
01 35 dBnpTV. [r \,“‘\ﬂ TUE[ TSUUPU0 HH= n
il -

1)
T LA Py
=1
=1
EFfL |
|10
|
Center 106.7 MHsz 30 kH=z/ Fpan 200 kHsz

Date: 30.JUN.Z2014 15:07:58




A TUVRheinland”

Produkte
Products

Prifbericht - Nr.: 17041027 001 Seite 12 von 52

Test Report No. Page 12 of 52
@ *REW 2 kH=z Delta 2 [T1 1
VBW 10 kHz 0.2z dE
Bef 107 dBp¥V Att 20 4B SWT 25 m= 120.000000000 kH=z

T €9 _ES dEnvV

C1 o= .5 dBpv /JJV va\w o7l oz eoapon v | IR
., ! 1
.. / \ﬂ.

YT LR N v
20
-2 0
i
10
Center 107_.1 MH= 20 kH=s/ Span 200 EkHs=

Date: 30.JUN.2014 15:10:41




A TUVRheinland”

Produkte
Products
Prifbericht - Nr.: 17041027 001 Seite 13 von 52
Test Report No. Page 13 of 52
<§%> *RBW 2 kH= darker 1 [T1 1]
VBW 10 kH= TO0 .27 dBp
Rms 107 dBnpWV Ett 20 dB BWT 25 m= 107 _225200000 MH=
= Cl ®5.4 dBEg 1z5 e:::_:; : ?jz [ 2 |
]
-2 0 bﬁ dk&ﬁ
Dz TR.4 ﬂE&ng k&#
70 M o
] %%
MJ S
ety uh'\-' A A
20
20
—L -'2
10 :

Center 107.3 MH=

Date: 30.JUN.2014 15:14:50

30 kH=/

Span 200 kH=s




Produkte
Products

A TUVRheinland”

Prifbericht - Nr.:

Test Report No.

17041027 001 Seite 14 von 52

Page 14 of 52

5.2 In-band Emission

RESULT:

Date of testing
Test standard

Basic standard

Limit

Kind of test site

Test setup

Input Voltage

Operation mode

Pass

2014-06-30

FCC Part 15.239(b)

ANSI C63.4: 2009

The field strength of any emissions within the
permitted 200 kHz band shall not exceed 250
microvolts/meter at 3 meters. The emission limit in
this paragraph is based on measurement
instrumentation employing an average detector.
The provisions in §15.35 for limiting peak emissions
apply.

3m Semi-Anechoic Chamber

DC 12V
A +B

Table 5 Test results of In-band Emission

Maximum peak
Frequency field strength Detector Polarization Limit(dBuV/m)
(dBuV/m)

Low 44.20 AV Horizontal 48
44,94 PK Horizontal 68

Middle 44,23 AV Hor@zontal 48
44.89 PK Horizontal 68

High 44.07 AV Horizontal 48
44.83 PK Horizontal 68

For details refer to the following test plots.
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Test Plots of In-band Emission

® ACCURATE TECHNOLOGY CO,, LTD. Site: Z# Chamber
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ACCURATE TECHNOLOGY CO,, LTD. Site: Z# Chamber
F1,Bldg &, Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26602200
Seience & Industry Pak, M anzhan Shenzhen,P.R.C hina F & +35-0755- 20002286

Job Moo FZ #2309 Folarization:  Wertical
Standard: FCC Fower Source:  DC A2
Testtem:  Radiation Test [ ate: 140702¢
Temp. CY¥Hum.(%) Z3 C /48 % Time:
EUT: Enginear Signature:  PEI
Mode: Tx 1067 MHz [ istance:
Model:  ISFM30
Manufacturer: AAMP
Mote:

S0 dBu¥im

Himitl:
limak2:

]

n

Em

]
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WW——MWMWWW

EL]

a

m

o

106600 10680 Mz
Freq. Feading F actar R esult Limit |Margin Helght| Degree
Moo | bzy | (dBuvimd | By | cdBovim) |cdBuivimy | pden | DRECET| emy | geay | Rem3n
067040 8341 -12.932 2018 G200 | -2882( peak

2 06,7040 Sz245 -12.932 2852 4200 | -048 | AVG
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ACCURATE TECHNOLOGY CO.,, LTD.

F1.Bldg.A.Changyuan New b aterial Port Keyuan Rd,

Science & Industry Pade, M anshan Sherzhen,P.R.China

Site: 2# Chamber

T el +25-0755- 26503200
F @ +85-0755- 235002206

Job Mo PZ #2140 Polarization:  Wertical
Standard: FCC Power Source: DO A2V
Testitem: Radiation Test [ ate: 1407020
Tempa CW¥Hum.(%) 23 C /48 % Time:
EUT: Engineer Signature:  PEI
Made: TXANTAMHZ Distance:
hodal:  ISFh420
Manufacturer: AAMP
Mote:

WO dBuVim

Timit1:
Timit:2:
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° (hHz) | cdBovim | cdEn | cdBuivimd |cdBima | (dEy | s | gm) | ikgy | M@
1 07 0zz| 5346 -12.83 38.53 5800 |-28.47) peak
2 07 02z 5285 -12.83 3882 <48.00 -008 | AVG
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ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F 1,Bldg.A, Changyuan N ew Material Port Keyuan Rd, Toelo+E5-0755-26503290
Science & Industry Pade, M anshan Sherzhen,P.R.China F &+85-0755- 28502306
Job Mo PZ#EN FPolarization:  Herizontal
Standard: FCC Power Source: DO A2V
Testitem: Radiation Test [ ate: 1407020
Tempa CW¥Hum.(%) 23 C /48 % Time:
EUT: Engineer Signature:  PEI
Made: TXANTAMHZ Distance:
hodal:  ISFh420
Manufacturer: AAMP
Mote:
0 dBuVm
Timit1:
Timit:2:
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n
(1)
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m MWWWM%
£l
20
m
n.o
107000 W20 Mz
Freq. Reading F actar Result Limit  |hdargin Helght| Degree
Ma. Deecin R ik
” (Whz) | cdBuvim) | dE) | cdBuvim) |amuvrmy | cagy | MERRT] emo | gy | PEME
070977 ag82 -12.83 44809 §8.00 |-22.11| peak
2 07.0977 | S816 -12.83 4423 <48.00 S3FT | OAVG
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ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F4,B1dg. &, Changuan N em Material Port Keyuan Rd, Tel+85-0755-26503280
Science & Industry Pat,N anshan Sherzhen,P.R.China F @ +85-0755- 268503306
Job Ho.: PE #2412 Folarization:  Horizontal
Standard: FCC FPower Source: DO A2W
Test tem: Radiation Test [agte: Ai07i02r
Temp. CW¥Hum.(%) Z3 C /42 % Time:
EUT: Enginear Signature:  PEI
hode: THADT.ZMHZ Distance:
bdodel  I1SFh30
tanufacturer: AAMP
Muote:
S0 dBu¥im
Hmit1:
limik2:
B
i
)
F e
Al Wﬁmw W
3w
0
m
oo
102200 0240 MHz
Freq. Feading F actar Result Limit  |Margin Helght| Degree
Mo, Dekech R I
° (WHz) | (dBuvim) | dE) | cdBuvim) |dBivim | caEy | PEEoT| gma | gy | M@
1 072023 5876 -13.83 4483 G200 |-2317| peak
2 072023 5800 -13.83 4407 200 -383 | AVG
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changwuan M aw M aterial Port Keyoan Rd,

Science & Industry Pate,Hanshan Sherzhen P.R.China

Site: 2# Chamber

Tel+25-07535- 26503200
F @ +85-0785-285022306

Job Mo PZ #2132 Folarization:  Wertical
Standard: FCC Fomer Source: DG AZW
Testitem: Radiation Test [ gte: 140702
Temp. Cy¥Hum.%) 23 C /48 % Time:
EUT: Engineer Signature:  PEI
hode: TXHAO7 ZMH= [ristance:
fodel: ISFI30
Manufacturer: AP
N ote:
0 dBVim
]
n
[0}
L]
an PRPEEERESSEERRS
m%
. Ww
20
m
nin
07200 0740 Wbz
Freq. Reading F actor Fesult Limit [Margin Helght | Degres
H Deec R L3
® (Hz) | cdBovimy | cdEn | cdBuvimd |cdBim | (dBy | et | gmy | ey | M@
1 072036 5237 -12.92 29.44 5200 [-2256 peak
2 072036 S287 -12.92 2804 42.00 -0.06 | AVG
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5.3 Out-of-band Emission

RESULT: Pass
Date of testing : 2014-06-30

Test standard : FCC Part 15.239 (C)

Basic standard : ANSI C63.4: 2009

Limit : The field strength of any emissions radiated on any

frequency outside of the specified 200 kHz band
shall not exceed the general radiated emission
limits in §15.209.

Kind of test site : 3m Semi-Anechoic Chamber
Test setup

Input Voltage : DC 12V

Operation mode : A +B

For details refer to the following test plots.
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Test plots of out band emission
Test plot of out band emission, 9 kHz-30MHz
Channel 106.7MHz, X
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Channel 106.7MHz, Y
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Channel 106.7MHz, Z
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Channel 107.1MHz, X
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Channel 107.1MHz, Y
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Channel 107.1MHz, Z
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Channel 107.3MHz, X
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Channel 107.3MHz, Y
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Channel 107.3MHz, Z
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Test plots of out band emission, 30MHz-1GHz

@f} ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1Bldg.A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503230
Science & Industry Park Manshan Shenzhen P.R.China Fax: +B6-0755-26503306

Job Moo PZ #7094 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 12V

Testitern: Radiation Test Date: 14/06/30/

Temp( CW¥Hum(%) 23 C/48% Time:

EUT: Engineer Signature:  PEI

Mode: T 106 . 7MHz Distance:

Maodel: ISFM30
Manufacturer. AAMP

MNote:

700 dBu¥/m

limit1: —_—

60

ai

40
an
20
10
0.0 : : N R : : : : L :
300000 40 50 G0 70 B0 300 400 500 600 7J0O 1000.0 WHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
N bz | @Buvimy | (@B) | (dBuvim) | (@Buvimy | (o) | DEER | e | qoeny | REma
1 304246| 4071 996 | 3075 | 4000 |-825] aF
2 106.7000] 5204 | -1303 | 38.01 7 7| peak
3 7134036| 3143 | -1198 | 1945 | 4350 |-2408 QF
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@fﬂ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Charnber
F1.BldgA Changyuan New Material Part Keyuan Rd, Tel+86-0755-26503240
Science & Industry Park Nanshan Shenzhen P R China Fax +86-0755-26503336
Jdob Mo PZ #796 Paolarization:  Harizontal
Standard: FCC Class B 3M Radiated Power Source: DC 12V
Testitern: Radiation Test Date: 14/06/30/¢
Temp.{ ClHumi(%) 23 C/48% Time:
EUT: Engineer Signature:  PEI
M ode: TH 106 ¥MHz Distance:

Model: |SFM30
Manufacturer: AAMP

Mote:

700 dBu¥/m

limit1: —_—

30,000 40 50 60 7D B0 300 400 500 GO0 V0O 10000 MH=z

Mo Freq. Reading Factar Result Limit  |Margin Detactor | DN | Degree |
’ (MHz) (dBuv m) (dB) (dBuvfm) | (dBu/fm) | (dB) emp | (den)

1 106.7000| 57.89 -13.83 43.96 ! ! peak

2 2134034 | 39.04 -11.88 27.06 4380 |-1644| QP
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& ACCURATE TECHNOLOGY CO._, LTD. Site: 2# Chamber
F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+B86-0755-26503200
Science & Industry Park Manshan Shenzhen P.R.China Fax: +B6-0755-265033096
Joh Mo PZ #7098 Palarization:  Harizontal
Standard. FCC Class B 3M Radiated Power Source: DC 12V
Testitern: Radiation Test Date: 14/06/30/
Temp.( CyHum.(%) 23 C/48% Time:
EUT: Engineer Signature:  FEI
Mode: TH 107 1MHz Distance:
W odel: ISFM30
Manufacturer: AAMP
Mote:
700 dBu¥/m
limit1- —_
60
50
40
30
20
10
0.0 : : L : : : : L :
30000 40 50 60 70 B0 300 400 500 GO0 700 1000.0 MHz
Freg. Reading Factor Result Limit  [Margin Height | Degree
No. (MHZ) | (@Buwvim) | @B) | (dBuvim) | (@Buvim) | @By | DFE™ | com | degy | MK
1 107.1000( 57.01 -13.83 43.08 ! i peak
2 214 2025| 39.08 -11.82 2716 4350 |-16.34| QP
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® ACCURATE TECHNOLOGY CO., LTD. Site: Z# Chamber
F1Bldg,A,Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503280
Science & Industry Park Nanshan Shenzhen P R China Fax +86-0755-26503306
Job Mo PZ #7949 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DT 12V
Testitern:  Radiation Test Date: 14/06/30/
Temp.( CW¥Hum(%) 23 C/48% Time:
EUT: Engineer Signature:  PEI
M ode: TH 107 IMHz Distance:
Model: |SFM3E0
Manufacturer: AAMP
Mote:
70.0 dBu¥/m
! limit1: —
60
50
40
an
20
10
0.0 : : [ N I : : : : N
20,000 40 50 G0 70 00 300 400 500 GO0 700 1000.0 MHz
Freg. Reading Factar Result Limit  [Margin Height | Degree
No. (MHZ) | @Buwim) | @B) | Buvim) | @Buvim) | (oB) | D | e | cdemy | REMA
1 306392 4071 -9.48 30.73 40.00 -9.27 QP
2 107 1000 53.38 -1383 3945 i ! peak
3 14 2046 3172 -1142 19.80 4380 |-23.70| QF
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Charmber
F1.Bldg,A Changyuan Mew Material Port Keyuan Rd, Tel+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fax: +BB-0755-26503396
Job Mo PZ #3800 Falarization:  “Vertical
Standard: FCC Class B 3M Radiated FPower Source: DC 12V
Testitem: Radiation Test Date: 14/06/30/
Temp{ ClHum(%) 23 Cr48% Time:
EUT: Engineer Signature:  PEI
Mocde: T 107 .3MHz Distance:
Muodel: ISFM3N
Manufacturer AAMP
MNote:
700 dBu¥/m
! limit1: —
60
50
40
an
20
10
0.0 : [ R N : : : : I
0000 40 50 G0 70 00 300 400 500 GOD 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degres
Nool mbn | Buvim) | @By | @Buvim) | @Buvim) | oy | PSR tem | eny | ReEmark
1 306392 4087 -948 30.84 40.00 -89.11 opP
2 1073000 53.72 -13.83 39.74 f f peak
3 214 BOB3 | 31.80 -11.80 19.80 4350 |-23.60| ©QF
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& ACCURATE TECHNOLOGY CO_, LTD. Site: 2# Chamber
F1Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+B6-0755-26503230
Science & Industry Park Manshan Shenzhen P R China Fax +BE-07552-26503386
Job Mo PZ#B01 Polarization:  Harizontal
Standard: FCC Class B 3M Radiated Power Source: DC 12V
Testitemn: Radiation Test Date: 14/06/30/
Temp.{ CHHum.(%) 23 C/r48% Time:
EUT: Engineer Signature:  PEI
Mode: TH 107 3MHzZ Distance:
Model: ISFM30
Manufacturer: AAMP
Mote:
70.0 dBu¥/m
! limit1: —
60
50
10
k]
20
10
0.0 : R R S : : : : L
0000 40 50 G0 70 B0 300 400 500 GOO 700 10000 MHz
Freq. Reading Factar Result Limit  |Margin Height | Degree
Mo (MHZ) | (@Bwvim) | @B) | @Buvim) | @Buvim) | @By | P2 | em | cegy | Ak
1 107 3000 57.10 -1383 4317 ! i peak
214 BOST| 3879 -1180 2688 4380 |[-16.61] QP
218100 31.25 -BAT 2288 4600 |-2342| QP
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Test plots of out band emission, 1GHz-2GHz

m«ﬁ! ACCURATE TECHNOLOGY CO., LTD. Site: Z# Chamber
F1Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+8B-0755-26503280
Science & Industry Park Nanshan Shenzhen P R China Fax +86-0755-26503306

Joh Mo PZ #3814 Polarization: Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 12V

Testitem: Radiation Test Date: 14/07/02/

Temp.( C¥Hum(%) 23 C/48% Time:

EUT: Engineer Signature:  PEI

Mode: T 106 7TMHz Distance:

Model: |SFM30
Manufacturer: AAMP

MNote:

90,0 dBu¥/m

limit1: —
Timit 2= —
a0
7
]
T
S oo
Sl AL gttt el st o bl
ET T A ehoab il b e IS ok A L | I
20 b
B Y
0.0
1000.00D 2000.0 MH=z
Freq. Reading Factar Result Limit  |Margin Height | Degree
No. (MHZ) | (@Buw/m) | @B) | @Buvim) | @Buvim) | By | D | e | cdegy | REMA
1 1832417| 4656 | -871 | 3685 7400 |-37.15| peak
7 1832417] 3456 | -071 | 2485 5400 |-2015| AVG
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& ACCURATE TECHNOLOGY CO., LTD. Site: Z# Chamber
F1.Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+B6-0725-26503230
Science & Industry Park Manshan Shenzhen P R China Fax: +88-0755-26503396
Job Mo PZ #315 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DT 12V
Testitern: Radiation Test Date: 14/07/02/
Temp.( CWHum.(%) 23 C/r48% Time:
EUT: Engineer Signature:  PEI
Mode: TH 106 TMHz Distance:
Model: |SFMI0
Manufacturer. AAMP
MNote:
0.0 dBuV/m
limit1- —
limit2- —_
a0
70
S
T
B |- mm oo e e e e e e e 1-
WWWWWMMWWWNMMMWMMWWW
T J OOt e |
. -
T -
oo
1000000 2000.0 MHz
Freq. Reading Factar Result Limit  [Margin Height | Degree
Mo MHz) | (@Buvim) | @By | @Buvim) | @Buvam) | @By | PR | em | cegy | REMAK
1 1982023 46.88 -412 776 7400 [-36.24| peak
2 1982023 33.88 -412 2478 5400 [-29.24] AVG
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& ACCURATE TECHNOLOGY CO.,LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+88-0755-26503280
Science & Industry Park Manshan Shenzhen P.R China Fax +86-0755-26503386
Job Mo PZ #3168 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DT 12V
Testitern: Radiation Test Date: 14/07/02/
Termp{ ClWHum(%) 23 C/48% Time:
EUT: Engineer Signature:  PEI
Maode: TH 107 1MHz Distance:
M odel: ISFM30
Manufacturer: AAMP
MNote:
90.0  dBuV/m
Timit1: —
limit2- —_
a0
70
T S P A A S
S
L L B T T T TR t------
MNWWMWMWHWWMMMWNW‘WWWWWW
1T o0 R SR
20 b
L S
oo
1000.000 2000.0 MHz
Freq. Reading Factar Result Limit  |[Margin Height | Degree
No. (MHZ) | (@Buvm) | (dB) | (@Buvim) | (dBuvimy | (@B) | P2 | em | cegy | TR
1 1923708 | 46493 -HE3 a7.45 7400 |-36.558| peak
2 1923708 34.88 -9.83 25.08 54.00 |-28.95| AVG
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& ACCURATE TECHNOLOGY CO., LTD. Site: Z# Chamber
F1.Bldg,A.Changyuan MNew Material Port Keyuan Rd, Tel+B6-0755-26503280
Science & Industry Park MNanshan Shenzhen P.R.China Fax +B6-0755-26503396
Job Mo PZ #3817 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DT 12Y
Testitem: Radiation Test Date: 14/07/02f
Temp.{ Cl¥Hum (%) 23 C/48% Time:
EUT: Engineer Signature:  PEI
Mode: TH 107 1MHzZ Distance:
Model: ISFM30
Manufacturer AAMP
MNote:
900  dBuV/m
limit1: —
limit - —_
20
70
1
1 R B B i i
B oo
L T -
L
0.0
1000000 2000.0 MHz
Freq. Reading Factor Fesult Limit  |Margin Height | Degree
No bz | Bwvimy | (@B) | (@Buvsm) | (dBuvimy | By | DR | e | gy | R
1 1964208 4562 -9.22 36.40 7400 |-37.60| peak
2 1864 208 34.76 -9.22 2554 5400 |-2848| AVG
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& ACCURATE TECHNOLOGY CO.,LTD. Site: 2# Chamber
F1.Bldg. A Changyuan MNew Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park Manshan Shenzhen P.R.China Fax: +BB-0755-26503336
Job Mo PZ#318 FPalarization:  “ertical
Standard: FCC Class B 3M Radiated Power Source: DT 12
Testiterm: Radiation Test Date: 14/07/02¢
Temp.( CYHum(%) 23 Cr48% Time:
EUT: Engineer Signature:  PEI
Mode: T 107 3MHz Distance:
W odel: ISFM30
Manufacturer: AAMP
Mote:
0.0 dBuV/m
limit1: —
limit2- —
a0
70
Sl A e
T
T
1DWMMMMWM
B et i Sk i M
.
e
00
1000.000 2000.0 MHz
Freg. Reading Factar Result Limit  [Margin Height | Degree
NOo | Mz | @Buvim) | @B) | (Buvim) | (dBuvim) | (@B) | PEE | e | ey | FREMA
1 1560.798 | 46.63 -11.00 35 63 7400 |-38.37| peak
2 1560.799 35.14 -11.00 24.14 5400 |[-28.86| AVG




/A TOVRheinland®

Produkte
Products
Prufbericht - Nr.: 17041027 001 Seite 42 von 52
Test Report No. Page 42 of 52
& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1.Bldg A.Changyuan New Material Part Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park Nanshan Shenzhen P R China Fax: +8B8-0755-26503356
Job Mo PZ #8139 Polarization:  Haorizontal
Standard: FCC Class B 3M Radiated Power Source: DC 12¥
Testitern:  Radiation Test Date: 1407/02/
Temp.( CWHum (%) 23 C/48% Time:
EUT: Engineer Signature:  PEI
Mode: T 107 3MHz Distance:
Model: |SFM30
Manufacturer. AAMP
MNote:
0.0 dBuV/m
limit1- —_
limit2- —_
a0
70
Bl b
T
T "
A NN MRS Ay e b s S gt e
1 O e
1
L
oo
1000000 2000.0 MHz
Freg. Reading Factor Result Limit  [Margin Height | Degree
NO bz | Buvimy | @B | (Buvim) | (dBuvim) | @By || e | ey | REME
1 1990.300 4572 -8.06 36.66 7400 |[-37.34| peak
2 1990.300 33.44 -8.06 24.38 54 .00 |-29.682| AVG
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Test plots of out band emission, band edge

@E! ACCURATE TECHNOLOGY CO., LTD. Site: 2% Charmber
F1.Bldg A Changyuan MNew Material Port Keyuan Rd, Tel+88-0755-26503240
Science & Industry Park Manshan Shenzhen P R China Fax: +86-0755-26503396

Job Mo PZ #3802 Polarization:  Harizontal

Standard: FCC ClassE 3M Radiated Power Source: DC 12V

Testitem: Radiation Test Date: 14/06/30/

Temp{ Cl¥Hum (%) 23 Cr48% Time:

EUT: Engineer Signature:  PEI

Mode: T 106.7MHz Distance:

Muodel: |SFMAN
Manufa cturer: AAMP

MNote:

700 dBuV/m

limit1: —_—

T

T

40

i}

20

10
0.0
105000 1090 HH=z
Freg. Reading Factor Result Limit  [Margin Height | Degres
Nool bz | Buvim) | @By | (dBuvim) | dBuvimy | (aBy | PR | e | oegy | REMAK
1 1066000| 4463 | -1383 | 30.70 4350 |-1280] QP
2 106.8000] 4713 | -13.83 | 33.20 4350 |-1030] QP
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Charnbser
F1Bldg.A,Changyuan New Material Part Keyuan Rd, Tel:+86-0755-26503250
Science & Industry Park Manshan Shenzhen P R .China Fax: +B6-0755-26503396
Job Mo PZ#803 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 12
Testitem: Radiation Test Date: 140630/
Temp. [ C¥Hum.(%) 23 C/48% Time:
EUT: Engineer Signature;  PEI
Mode: T 106.7MHzZ Distance:
Model: ISFM30
Manufacturer AAMP
MNote:
700 dBu¥/m
limit1: —_
Bl |
Bl
40
an
20
10
0o
105.000 1090 MHz
Freq. Reading Factar Result Limit  [Margin Height | Degree
No. (MHZ) | @Buwvirm) | (dB) | eBuvim) | (Buvim) | @By | PEE | om | ey | MK
1 106 6000 43.23 -1383 2830 4380 |-14.200 QP
2 106 8000 4563 -1343 .70 4350 |-11.800 QF
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park Manshan Shenzhen P R China Fax:+86-0755-26503356

Job Mo PZ #8304

Testitern: Radiation Test

EUT:

Mode: T 107 1MHz
Model: |SFM30
Manufacturer. AAMP

Standard: FCC ClassE 3M Radiated

Temp.{ CMHum(%) 23 ©/48%

Paolarization:  Vertical
Power Source: DC 12V
Date: 14/06/30/f

Time:

Engineer Signature:  PEI
Distance:

MNote:

F0.0 dBuV/m

limit1- —
1
T
40
30
20
10
0.0
105.000 109.0 MH=z
Freg. Reading Factar Result Limit  [Margin Height | Degree
No bz | (dBuvimy | (dBY | @Buvsmy | (dBuvdm) | (dB) | PR | e | semy | REMaK
1 107.0000| 4213 | -1383 | 28.20 4350 |-15.30] QP
2 107.2000| 4483 | -1383 | 3000 4350 |-1260] QP
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& ACCURATE TECHNOLOGY CO., LTD. Site: Z# Chamber
F1Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park Nanshan Shenzhen PR China Fax +86-0755-26503386
Job Mo PZ #3035 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 12Y
Testitern:  Radiation Test Date: 14/06/30f
Temp.{ C)Humi(%) 23 C/48% Time:
EUT: Engineer Signature:  PEl
Mode: TH 107 1MHz Distance:
Model: ISFMA0
Manufacturer. AAMP
MNote:
700  dBuV/m
limit1: —_
L
T
10
a0
20
10
oo
105.000 1090 MHz
Freg. Reading Factar Result Limit  [Margin Height | Degres
Noo bz | (dBuvim) | @By | (dBuvim) | @Buvimy | By | DI | e | eny | REMAK
1 107.0000( 46.83 -1283 32.60 4380 [-10.4800 QP
2 107.2000( 46.83 -1283 232.90 4380 [-10.680| QP
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& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1.Bldg,A,Changyuan Mew Material Port Keyuan Rd, Tel:+86-0725-26503280
Science & Industry Park Nanshan Shenzhen P R .China Fax: +BB-0755-26503356
Joh Mo PZ #3068 Polarization:  Harizontal
Standard: FCC Class B 3M Radiated Power Source: DC 12V
Testitern:  Radiation Test Date: 14/06/307
Temp( CW¥Hum(%) 23 C/48% Time:
EUT: Endineer Signature:  PEI
M ode: TH 107 3MHz Distance:
MW odel: ISFM30
Manufacturer: AAMP
Mote:
70.0  dBuV/m
limit1- —_—
Bl b
T S B
an
n
20
10
0.0
105.000 109.0 MHz
Freg. Reading Factar Result Limit  [Margin Height | Degres
NO L MHZ) | @Buvimy | (dB) | tdBuvim) | (dBuvimy | (o) | PP | emy | oeny | Rema
1 107.2000 44 .23 -13.83 30.30 4380 |(-13.200 QP
2 1074000 46.53 -1383 3260 4380 [-1080| QF
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& ACCURATE TECHNOLOGY CO., LTD. Site: J# Chamber
F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503240
Science & Industry Park Manshan Shenzhen P R China Fax:+86-0755-26503396
Job Mo PZ #2307 Folarization:  Vertical
Standard: FCC ClassE 3M Radiated FPower Source:  DC 12
Testitern: Fadiation Test Date: 14406730/
Temp.[ CW¥Hum(%) 23 C/48% Time:
ELIT: Engineer Signature,  PEI
Made: TX 107 IMHzZ Distance:
Model: ISFM30
Manufacturer: AAMP
MNote:
700 dBuV/m
limit1- —_
T
T
10
30
20
10
0.0
105.000 1090 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
Noo bz | @Buwmy | @By | @Buvim) | @Buvam) | @g) | PR e | eny | ReEmark
1 107.2000( 4242 -1383 28.44 4350 |[-15.01] QP
2 107 4000 44 83 -13.83 30.80 43480 |-12.60] QF
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6. Safety Human Exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Pass

Test standard : FCC KDB Publication 447498 D01 v05r01

The separation distance of the EUT should be 5mm. The highest radiated emission level is 44.94
dBuV/m at 3 m distance, which is around 0.00000936 mW EIRP. Such radiated power is far below
the SAR exclusion threshold level 10mW (Appendix A, SAR Test Exclusion Thresholds for 100
MHz — 6 GHz and <50 mm), hence the EUT is excluded from SAR evaluation according to FCC
KDB publication 447498 D01: Mobile and Portable RF Exposure. Guidance v05r01.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Radiated Spurious Emissions, 9 KHz-30MHz

.
.
s
.

Photograph 2: Set-up for Radiated Spurious Emissions, 30MHz-1GHz
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Photograph 3: Set-up for Radiated Spurious Emissions, 1GHz-2GHz

Photograph 4: Set-up for bandwidth test
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